

130 Derry Court York, PA 17406

Telephone: 717-764-7700 Facsimile: 717-764-4129 www.intertek.com/building

TEST REPORT FOR QUIETLEAF FLOORING, LLC

Report No.: M6217.04-113-11-R0

Date: 01/06/22

REPORT ISSUED TO

QUIETLEAF FLOORING, LLC

SECTION 1

SCOPE

Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was contracted by Quietleaf Flooring, LLC to perform testing in accordance with ASTM E90 AND ASTM E492 on Paik Quietleaf Engineered Wood Flooring. Results obtained are tested values and were secured by using the designated test methods. Testing was conducted in the VT test chambers at Intertek B&C located in York, Pennsylvania.

This report does not constitute certification of this product nor an opinion or endorsement by this laboratory.

SECTION 2

SUMMARY OF TEST RESULTS - 8" CONCRETE SLAB

DATA FILE NO.	M6217.04
SERIES/MODEL:	Paik Quietleaf Engineered Wood Flooring
STC	56
IIC	54
HIIC	53

Daniel B. Mohler Cody R. Snyder COMPLETED BY: **COMPLETED BY:** Technician Team Leader -Project Lead - Acoustical TITLE: TITLE: **Testing Acoustical Testing** SIGNATURE: SIGNATURE: 01/06/22 DATE: 01/06/22 DATE:

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of ACCREDITED the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.



130 Derry Court York, PA 17406

Telephone: 717-764-7700 Facsimile: 717-764-4129 www.intertek.com/building

TEST REPORT FOR QUIETLEAF FLOORING, LLC

Report No.: M6217.05-113-11-R0

Date: 01/06/22

REPORT ISSUED TO

QUIETLEAF FLOORING, LLC

SECTION 1

SCOPE

Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was contracted by Quietleaf Flooring, LLC to perform testing in accordance with ASTM E90 AND ASTM E492 on Paik Quietleaf Engineered Wood Flooring. Results obtained are tested values and were secured by using the designated test methods. Testing was conducted in the VT test chambers at Intertek B&C located in York, Pennsylvania.

This report does not constitute certification of this product nor an opinion or endorsement by this laboratory.

SECTION 2

SUMMARY OF TEST RESULTS - 8" CONCRETE SLAB WITH GYPSUM CEILING

DATA FILE NO.	M6217.05
SERIES/MODEL:	Paik Quietleaf Engineered Wood Flooring
STC	60
IIC	66
HIIC	66

Cody R. Snyder **COMPLETED BY:** Technician Team Leader -TITLE: TITLE: **Acoustical Testing** SIGNATURE: SIGNATURE: 01/06/22 DATE: DATE:

Daniel B. Mohler COMPLETED BY: Project Lead - Acoustical Testing 01/06/22

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of ACCREDITED the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.



130 Derry Court York, PA 17406

Telephone: 717-764-7700 Facsimile: 717-764-4129 www.intertek.com/building

TEST REPORT FOR QUIETLEAF FLOORING, LLC

Report No.: M6217.06-113-11-R0

Date: 01/06/22

REPORT ISSUED TO

QUIETLEAF FLOORING, LLC

SECTION 1

SCOPE

Architectural Testing, Inc. (an Intertek company) dba Intertek Building & Construction (B&C) was contracted by Quietleaf Flooring, LLC to perform testing in accordance with ASTM E90 AND ASTM E492 on Paik Quietleaf Engineered Wood Flooring. Results obtained are tested values and were secured by using the designated test methods. Testing was conducted in the VT test chambers at Intertek B&C located in York, Pennsylvania.

This report does not constitute certification of this product nor an opinion or endorsement by this laboratory.

SECTION 2

SUMMARY OF TEST RESULTS - OPEN WEB TRUSS WITH GYPSUM CEILING

DATA FILE NO.	M6217.06
SERIES/MODEL:	Paik Quietleaf Engineered Wood Flooring
STC	60
IIC	51
HIIC	56

Daniel B. Mohler **COMPLETED BY:** Cody R. Snyder **COMPLETED BY:** Project Lead - Acoustical Technician Team Leader -TITLE: TITLE: **Acoustical Testing** Testing SIGNATURE: SIGNATURE: DATE: 01/06/22 01/06/22 DATE:

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of ACCREDITED the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.

This page alone is not a complete report.

RTTDS-R-AMER-Test-2844 Page 2 of 15

Version: 03/21/18